



### TEST REPORT

DATE: 03/24/2008

TEST NUMBER: 113058

<b>CLIENT</b>	Superior Manufacturing Group
---------------	------------------------------

<b>TEST METHOD CONDUCTED</b>	Materials Analysis
------------------------------	--------------------

DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Niru Cushion Ease Solid Fire RT/GSII
<b>COLOR</b>	Black
<b>ROLL</b>	856SFR33BL
<b>CONSTRUCTION</b>	Rubber
<b>FIBER</b>	-----
<b>BACKING</b>	-----
<b>REFERENCE</b>	

#### GENERAL PRINCIPLE

This test method shows the relative ability of rubber compounds to resist cracking after exposure to ozone. The samples were exposed in the chamber for 72 hours and then rated under magnification.

#### TEST RESULTS

ASTM D395 Compression Set @ 25%	1.87%
ASTM D575 Compression Deflection @ 25%	25.4 lbs/ square inch
ASTM D575 Compression Deflection @ 50%	88.8 lbs/ square inch
ASTM D1171	Rating 0- No Cracking

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.